

Report Number :

BOMT23009805



Intertek India Private Limited

TEST REPORT**NUMBER : BOMT23009805****DATE : 06-Mar-2023**

TEST CONDUCTED (AS REQUESTED BY THE APPLICANT)

1. Fiber Identification/Composition.

AATCC TM 20 : 2018/AATCC TM 20A : 2018.

Filling-Outer Layer (Loose Fibers/Batting)

FIBRE COMPOSITION (ON FABRIC BASIS) :

: 100% Polyester

Polyester

Total Filling (When Blended)

96.0% Polyurethane Foam, 4.0% Polyester Fibers

2. Material Identification

FTIR

Filling-Inner Core (Foam)

Polyurethane

END OF THE TEST REPORT

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Addressee in respect of this report and only accepts liability to the Addressee insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute.

<http://www.intertek.com/terms>.